

University of Engineering and Technology, Lahore. Pakistan Landline: 042-99029245 & 042-99029202 Mobile: 0307-0496895

ORIGINAL

A carbon copy for the report has been retained in the lab for record.

> 9055 Dr. Umbreen

Test Specification

(----)

To: Mr. Muhammad Awais

Project Manager, Speed Packages Pvt. Ltd.

Project: Construction of Office Building Located at Sunny Biscuit Factory, Daroghawala, Lahore.

Our Ref. No. CL/CED/ 7678 Dated: 13/03/2025

Your Ref. No. Nil Dated: 06/03/2025

COMPRESSION TEST REPORT

Concrete Cubes/Concrete Cylinders/Bricks/Cores/Tuff Tiles/Pavers

Specimens received on: 06/03/2025 Tested on: 13/03/2025 in dry/wet condition



Sr. No.	Mark*	Cas	ting	Date*	Size	Wet Weight	Dry Weight	Area of X-Section	Ultimate load	Ultimate Stress	Absorpti	Remarks
		DD	MM	YYYY	(in)	(Kg/ gms)	(Kg/ gms)	(Sq. in)	(Imp.Tons)	(psi)	on (%)	
1	Rectangular, Grey, 60mm				7.8 x 3.8 x 2.4		2645	29.64	44	3325		
2	Rectangular, Grey, 80mm				7.8 x 3.8 x 3		3650	29.64	80	6046		
3												
4												
5						RINE	RINA					
6						READ IN	2001					
7						THE NAME OF THY LORD WHO	<u>ر</u> <u>در بات</u> المراجعة المراجعة					
8					00	Johnson						
9		ł								1		
10						-LA	ORE					
11		ł				-	-			1		
12		ł								1		
13												
14												
15												
16												

Witnessed by:

Results can also be seen on website https://civil.uet.edu.pk/concrete-laboratory-reports1/

- 1. * as engraved on the specimens (if any)
- 2. ** BS3921 requires average of ten clay brick samples for crushing strength and water absorption
- 3. *** BS5328 requires mean of two cube sample strength at 28 days as characteristic strength
- 4. **** ACI318-08 requires mean of two sample (6"diax12" cylinder) strength at 28 days as compressive strength

- 1. The laboratory is not responsible for sampling, originality and construction conditions (such as mix proportion, w/c ratio, compaction, curing and quality of ingredients)
- 2. The test results are recommended to be interpreted in the light of above factors by the engineer.



University of Engineering and Technology, Lahore. Pakistan Landline: 042-99029245 & 042-99029202 Mobile: 0307-0496895

ORIGINAL

A carbon copy for the report has been retained in the lab for record.

> 9104 Dr. M. Yousaf

Test Specification

To: Mr. Sulman Kasuri

Material Manager, BH Consultants, Garden Town, Lahore.

Project: 4-Storey Commercial Building Construction (Frame Structure) E-1 Block, Valancia Society, Lahore.

Our Ref. No. CL/CED/ 7679 Dated: 13/03/2025

Your Ref. No. 028 Dated: 13/03/2025 (ASTM C39)

COMPRESSION TEST REPORT

Concrete Cubes/Concrete Cylinders/Bricks/Cores/Tuff Tiles/Pavers

Specimens received on: 13/03/2025 Tested on: 13/03/2025 in dry/wet condition



Sr. No.	Mark*	Cas	ting	Date*	Size	Wet Weight	Dry Weight	Area of X-Section		Ultimate Stress	Absorpti	Remarks
		DD	MM	YYYY	(in)	(Kg/ gms)	(Kg/ gms)	(Sq. in)	(Imp.Tons)	(psi)	on (%)	
1	2nd Floor Slab, 3000 Psi (1:2:4)	2	3	2025	6Diax12		13.2	28.28	43	3406		Non Engraved
2	2nd Floor Slab, 3000 Psi (1:2:4)	2	3	2025	6Diax12		13.8	28.28	43	3406		Non Engraved
3	2nd Floor Slab, 3000 Psi (1:2:4)	2	3	2025	6Diax12		14	28.28	37	2931		Non Engraved
4	2nd Floor Slab, 3000 Psi (1:2:4)	2	3	2025	6Diax12		13.4	28.28	41	3248		Non Engraved
5	2nd Floor Slab, 3000 Psi (1:2:4)	2	3	2025	6Diax12	GINE	13.6	28.28	47	3723		Non Engraved
6	2nd Floor Slab, 3000 Psi (1:2:4)	2	3	2025	6Diax12	READ IN	13.8	28.28	48	3802		Non Engraved
7					- X	THE NAME OF THY LORD WHO	1	100		1		
8				-	ss	Johnson				-		
9												
10				-		-LA	OR			-		
11				-			-			-		
12												
13												
14												
15												
16										-		
Witness	ed by:											

Witnessed by:

Results can also be seen on website https://civil.uet.edu.pk/concrete-laboratory-reports1/

- 1. * as engraved on the specimens (if any)
- 2. ** BS3921 requires average of ten clay brick samples for crushing strength and water absorption
- 3. *** BS5328 requires mean of two cube sample strength at 28 days as characteristic strength
- 4. **** ACI318-08 requires mean of two sample (6"diax12" cylinder) strength at 28 days as compressive strength

- 1. The laboratory is not responsible for sampling, originality and construction conditions (such as mix proportion, w/c ratio, compaction, curing and quality of ingredients)
- 2. The test results are recommended to be interpreted in the light of above factors by the engineer.



University of Engineering and Technology, Lahore. Pakistan Landline: 042-99029245 & 042-99029202 Mobile: 0307-0496895

ORIGINAL

A carbon copy for the report has been retained in the lab for record.

> 9104 Dr. M. Yousaf

Test Specification

To: Mr. Sulman Kasuri

Material Manager, BH Consultants, Garden Town, Lahore.

Project: 4-Storey Commercial Building Construction (Frame Structure) E-1 Block, Valancia Society, Lahore.

Our Ref. No. CL/CED/ 7680 Dated: 13/03/2025 T

Your Ref. No. 026 Dated: 13/03/2025 (ASTM C39)

COMPRESSION TEST REPORT

Concrete Cubes/Concrete Cylinders/Bricks/Cores/Tuff Tiles/Pavers

Specimens received on: 13/03/2025 Tested on: 13/03/2025 in dry/wet condition



Sr. No.	Mark*		_	Date*	Size	Wet Weight		Area of X-Section		Ultimate Stress	Water Absorpti on (%)	Remarks
	O	DD	MIM	YYYY	(in)	(Kg/ gms)	(Kg/ gms)	(Sq. in)	(Imp.Tons)	(psi)	- ()	
1	Stair, 3000 Psi (1:2:4)	14	2	2025	6Diax12		14	28.28	45	3564		Non Engraved
2	Stair, 3000 Psi (1:2:4)	14	2	2025	6Diax12		14	28.28	48	3802		Non Engraved
3	Stair, 3000 Psi (1:2:4)	14	2	2025	6Diax12		14	28.28	62	4911		Non Engraved
4												
5						RIVE	RINZ					
6						READ IN	2000					
7						THE NAME OF THY LORD WHO	(<u>)</u>	<u></u>				
8					88	Juliano		W/N				
9												
10						-LA	ORE					
11												
12												
13												
14												
15												
16												

Witnessed by:

Results can also be seen on website https://civil.uet.edu.pk/concrete-laboratory-reports1/

- 1. * as engraved on the specimens (if any)
- 2. ** BS3921 requires average of ten clay brick samples for crushing strength and water absorption
- 3. *** BS5328 requires mean of two cube sample strength at 28 days as characteristic strength
- 4. **** ACI318-08 requires mean of two sample (6"diax12" cylinder) strength at 28 days as compressive strength

- 1. The laboratory is not responsible for sampling, originality and construction conditions (such as mix proportion, w/c ratio, compaction, curing and quality of ingredients)
- 2. The test results are recommended to be interpreted in the light of above factors by the engineer.



University of Engineering and Technology, Lahore. Pakistan Landline: 042-99029245 & 042-99029202 Mobile: 0307-0496895

ORIGINAL

A carbon copy for the report has been retained in the lab for record.

> 9104 Dr. M. Yousaf

To: Mr. Sulman Kasuri

Material Manager, BH Consultants, Garden Town, Lahore.

Project: 4-Storey Commercial Building Construction (Frame Structure) E-1 Block, Valancia Society, Lahore.

Our Ref. No. CL/CED/ 7681 Dated: 13/03/2025 Test Specification

Your Ref. No. 027 Dated: 13/03/2025 (ASTM C39)

COMPRESSION TEST REPORT

Concrete Cubes/Concrete Cylinders/Bricks/Cores/Tuff Tiles/Pavers

Specimens received on: 13/03/2025 Tested on: 13/03/2025 in dry/wet condition



Sr. No.	Mark*	Cas	ting	Date*	Size	Wet Weight	Dry Weight	Area of X-Section		Ultimate Stress	Absorpti	Remarks
		DD	MM	YYYY	(in)	(Kg/ gms)	(Kg/ gms)	(Sq. in)	(Imp.Tons)	(psi)	on (%)	
1	Column, 4000 Psi (1:1.5:3)	14	2	2025	6Diax12		14	28.28	48	3802		Non Engraved
2	Column, 4000 Psi (1:1.5:3)	14	2	2025	6Diax12		14.2	28.28	48	3802		Non Engraved
3	Column, 4000 Psi (1:1.5:3)	14	2	2025	6Diax12		13.8	28.28	48	3802		Non Engraved
4												
5						A CTINE	RINA					
6						READ IN	2001					
7						THE NAME OF THY LORD WHO	\(\frac{1}{2}\)					
8					ss			II)		-		
9										-		
10						LA	ORE					
11												
12												
13												
14												
15												
16												

Witnessed by:

Results can also be seen on website https://civil.uet.edu.pk/concrete-laboratory-reports1/

- 1. * as engraved on the specimens (if any)
- 2. ** BS3921 requires average of ten clay brick samples for crushing strength and water absorption
- 3. *** BS5328 requires mean of two cube sample strength at 28 days as characteristic strength
- 4. **** ACI318-08 requires mean of two sample (6"diax12" cylinder) strength at 28 days as compressive strength

- 1. The laboratory is not responsible for sampling, originality and construction conditions (such as mix proportion, w/c ratio, compaction, curing and quality of ingredients)
- 2. The test results are recommended to be interpreted in the light of above factors by the engineer.



University of Engineering and Technology, Lahore. Pakistan Landline: 042-99029245 & 042-99029202 Mobile: 0307-0496895

ORIGINAL

A carbon copy for the report has been retained in the lab for record.

9104 Dr. M. Yousaf

Test Specification

To: Mr. Sulman Kasuri

Material Manager, BH Consultants, Garden Town, Lahore.

Project: 4-Storey Commercial Building Construction (Frame Structure) E-1 Block, Valancia Society, Lahore.

Our Ref. No. CL/CED/ 7682 Dated: 13/03/2025

Your Ref. No. 029 Dated: 13/03/2025 (ASTM C39)

COMPRESSION TEST REPORT

Concrete Cubes/Concrete Cylinders/Bricks/Cores/Tuff Tiles/Pavers

Specimens received on: 13/03/2025 Tested on: 13/03/2025 in dry/wet condition



Sr. No.	Mark*		_	Date*	Size	Wet Weight		Area of X-Section	load	Ultimate Stress	Water Absorpti on (%)	Remarks
		DD	MIM	YYYY	(in)	(Kg/ gms)	(Kg/ gms)	(Sq. in)	(Imp.Tons)	(psi)	(1.7)	
1	Basement Slab, 3000 Psi (1:2:4)	8	2	2025	6Diax12		14	28.28	48	3802		Non Engraved
2	Basement Slab, 3000 Psi (1:2:4)	8	2	2025	6Diax12		13.8	28.28	45	3564		Non Engraved
3	Basement Slab, 3000 Psi (1:2:4)	8	2	2025	6Diax12		14	28.28	51	4040		Non Engraved
4												
5						CINE	RING					
6						READ IN	2000					
7					- A	THE NAME OF THY LORD WHO	(j	<u> </u>				
8					8							
9												
10						-LA	ORE					
11												
12										1	-	
13												
14												
15												
16												

Witnessed by:

Results can also be seen on website https://civil.uet.edu.pk/concrete-laboratory-reports1/

- 1. * as engraved on the specimens (if any)
- 2. ** BS3921 requires average of ten clay brick samples for crushing strength and water absorption
- 3. *** BS5328 requires mean of two cube sample strength at 28 days as characteristic strength
- 4. **** ACI318-08 requires mean of two sample (6"diax12" cylinder) strength at 28 days as compressive strength

- 1. The laboratory is not responsible for sampling, originality and construction conditions (such as mix proportion, w/c ratio, compaction, curing and quality of ingredients)
- 2. The test results are recommended to be interpreted in the light of above factors by the engineer.



University of Engineering and Technology, Lahore. Pakistan Landline: 042-99029245 & 042-99029202 Mobile: 0307-0496895

ORIGINAL

A carbon copy for the report has been retained in the lab for record.

> 9110 Dr. Umbreen

To: Mr. M. Mazhar Magbool

G.M. (Planning & Admin), For Kraftcon (Pvt) Ltd.

Project: BIO MASS BOILER AT AZGARD-9 LIMITED, MANGA MANDI.

Our Ref. No. CL/CED/ 7683 Dated: 13/03/2025 <u>Test Specification</u>

Your Ref. No. kpl/25/137 Dated: 13/03/2025 (BS 1881-116)

COMPRESSION TEST REPORT

Concrete Cubes/Concrete Cylinders/Bricks/Cores/Tuff Tiles/Pavers

Specimens received on: 13/03/2025 Tested on: 13/03/2025 in dry/wet condition



. in) (Imp.Tons) 6 60 6 52 6 89	3733 3236	on (%) 	Non Engraved
6 52	3236		Non Engraved
6 89		l	Non Engraved
	5538		Non Engraved

Witnessed by: Nil

Results can also be seen on website https://civil.uet.edu.pk/concrete-laboratory-reports1/

- 1. * as engraved on the specimens (if any)
- 2. ** BS3921 requires average of ten clay brick samples for crushing strength and water absorption
- 3. *** BS5328 requires mean of two cube sample strength at 28 days as characteristic strength
- 4. **** ACI318-08 requires mean of two sample (6"diax12" cylinder) strength at 28 days as compressive strength

 $\underline{\textbf{Note:}}$ Above results pertain to the unsealed samples supplied to the laboratory

- 1. The laboratory is not responsible for sampling, originality and construction conditions (such as mix proportion, w/c ratio, compaction, curing and quality of ingredients)
- 2. The test results are recommended to be interpreted in the light of above factors by the engineer.



University of Engineering and Technology, Lahore. Pakistan Landline: 042-99029245 & 042-99029202 Mobile: 0307-0496895

ORIGINAL

A carbon copy for the report has been retained in the lab for record.

> 9101 Dr. Umbreen

Test Specification

To: Mr. Tahawar Owais

Project Manager, DSG ENERGY, Garden Town, Lahore

Project: Construction of Office Building at 29-M QIE, Lahore

Our Ref. No. CL/CED/ 7684 Dated: 13/03/2025

Your Ref. No. Nil Dated: Nil (ASTM C39)

COMPRESSION TEST REPORT

Concrete Cubes/Concrete Cylinders/Bricks/Cores/Tuff Tiles/Pavers

Specimens received on: 13/03/2025 Tested on: 13/03/2025 in dry/wet condition



Sr. No.	Mark*	Casting Date*		Size	Wet Weight	Dry Weight	Area of X-Section		Ultimate Stress	Absorpti	Remarks	
		DD	MM	YYYY	(in)	(Kg/ gms)	(Kg/ gms)	(Sq. in)	(Imp.Tons)	(psi)	on (%)	
1		3	3	2025	6Diax12		14.2	28.28	63	4990		Non Engraved
2		3	3	2025	6Diax12		14.6	28.28	66	5228		Non Engraved
3		3	3	2025	6Diax12		14	28.28	64	5069		Non Engraved
4		5	3	2025	6Diax12		14.4	28.28	74	5861		Non Engraved
5		5	3	2025	6Diax12	GINE	RI 15	28.28	76	6020		Non Engraved
6		5	3	2025	6Diax12	READ IN	14.6	28.28	76	6020		Non Engraved
7		ł				THE NAME OF THY LORD WHO		1		1		
8		ł			00	Johnson		II)		1		
9		ł					I			1		
10		ł				-LA	OR			1		
11		ł					-			1		
12												
13												
14												
15												
16										-		

Witnessed by:

Results can also be seen on website https://civil.uet.edu.pk/concrete-laboratory-reports1/

- 1. * as engraved on the specimens (if any)
- 2. ** BS3921 requires average of ten clay brick samples for crushing strength and water absorption
- 3. *** BS5328 requires mean of two cube sample strength at 28 days as characteristic strength
- 4. **** ACI318-08 requires mean of two sample (6"diax12" cylinder) strength at 28 days as compressive strength

- 1. The laboratory is not responsible for sampling, originality and construction conditions (such as mix proportion, w/c ratio, compaction, curing and quality of ingredients)
- 2. The test results are recommended to be interpreted in the light of above factors by the engineer.



University of Engineering and Technology, Lahore. Pakistan Landline: 042-99029245 & 042-99029202 Mobile: 0307-0496895

ORIGINAL

A carbon copy for the report has been retained in the lab for record.

> 9105 Dr. Umbreen

To: Mr. Sohail Ahmad

Manager - Projects & Engineering Support, Gas & Oil Pakistan Limited (GOPL)

Project: Construction of GOPL / ARAMCO Petrol Station at Sialkot Cantt.

Our Ref. No. CL/CED/ 7685 Dated: 13/03/2025 <u>Test Specification</u>

Your Ref. No. Nil Dated: 13/03/2025 (----)

COMPRESSION TEST REPORT

Concrete Cubes/Concrete Cylinders/Bricks/Cores/Tuff Tiles/Pavers

Specimens received on: 13/03/2025 Tested on: 13/03/2025 in dry/wet condition



Sr. No.	Mark*	Cas	ting	Date*	Size	Wet Weight	Dry Weight	Area of X-Section		Ultimate Stress	Absorpti	Remarks
		DD	MM	YYYY	(in)	(Kg/ gms)	(Kg/ gms)	(Sq. in)	(Imp.Tons)	(psi)	on (%)	
1	Rectangular, Grey, 80mm				7.8 x 3.8 x 3.1		3450	29.64	56	4232		
2	Rectangular, Grey, 80mm				7.8 x 3.8 x 3.1		3510	29.64	56	4232		
3	Rectangular, Grey, 80mm				7.8 x 3.8 x 3.1		3530	29.64	58	4383		
4												
5						RINE	RINA					
6)	ROLAD IN	200					
7						THE NAME OF THY LORD WHO	<u></u>	3				
8					00	John						
9							I	S /				
10						/A	OR					
11												
12												
13												
14												
15												
16												

Witnessed by:

Results can also be seen on website https://civil.uet.edu.pk/concrete-laboratory-reports1/

- 1. * as engraved on the specimens (if any)
- 2. ** BS3921 requires average of ten clay brick samples for crushing strength and water absorption
- 3. *** BS5328 requires mean of two cube sample strength at 28 days as characteristic strength
- 4. **** ACI318-08 requires mean of two sample (6"diax12" cylinder) strength at 28 days as compressive strength

- 1. The laboratory is not responsible for sampling, originality and construction conditions (such as mix proportion, w/c ratio, compaction, curing and quality of ingredients)
- 2. The test results are recommended to be interpreted in the light of above factors by the engineer.